SUMMARY OF OPERATIONS AND
MAINTENANCE PROCEDURES FOR DRINKING
WATER, SEWAGE, SOLID WASTE DISPOSAL
AND WASTE TREATMENT FACILITIES

— EurekaHigh Arctic Weather Station —

In support of the Nunavut Water Board License
No. 8BC-EUR2131

Prepared by Public Services and Procurement Canada (PSPC)

June 2022

Page | 1
Summary of Operations and Maintenance Procedures for Drinking Water, Sewage, Solid Waste Disposal and
Treatment Facilities at Eureka High Arctic Weather Station, June 2022



Control Page

On receipt of revisions and/oramendments, this control page will be updated to ensure
that the Summary of Operations and Maintenance Procedures for Sewage, Solid Waste
Disposal and Treatment Facilitiesis currentand reflects the operations and activities
[...]
7. Tightenthe U-camp nuts £ to secure the valve shaftin place: DO NCT RE-CONNECT THE BLACK WIRE.
8. Replacecovers.

9. Places tagon the valve toindicate that it has been adjusted for manual mode operation.
10. Twist the Emergency Stop button on the control panel to re-connect power to the incinerator.

B LA bt i e

Adjustments for Manual Mode Done

Figure 17 Butterfly Valve Adjustment for Manual Mode Operation

5.2  Modification to Operation during Manual Mode

During manual mode operation of the incineration system, there are some changes
to the loading procedure when compared to normal operation with the oxygen control
system in good working order. The Procedure for Startup as outlined in Figure 13
remains the same, but the Procedure for Waste Charging as outlined in Figure 14 must
be ignored. When the Procedure for Startup has been completed, the procedure shown
in Table 10 should be followed for waste charging. The Procedure for Burn Down as
outlined in Figure 15 must still be followed during manual mode operations, though the
reference to “Indicator Light 2” can be ignored.




Table 10 Waste Charging in Manual Mode
| STEP | PROCEDURE
1 ‘ Confirm that the Primary and secondary chambers are at their
respective set points (see Figure 13).
2| Open the Charging Door, quickly load the batch and close the

door.**

minutes and repeat Step 2. B -
three or four loads, and then proceed to Step

and then

close the door.
Wait approximately 10 minutes for any unburned waste to be
consumed.

7 | Repeat Steps 2 to 6 until the last waste batch has been charged.
8 | Follow the Burn Down Procedure outlined in Fj gure 15,

6

« 30 .




Y

]

Adjustment Steps to Under-Fire (PC7) and Flame-Port (sC4) Butterfly Valves for Manual Mode Cperation:

Press the Emergency Stop button on the control panel to disconnect power from the incinerator.

| 2.  Remove actuator cover L.

| ( Remove actuator electronics cover 2. |
2 Disconnect the black wire 3 and tape the exposed wire with a small piece of electrical tape. )
5. Loosen the U-clamp nuts <. |.|
6. Usea flat-blade screwdriver toturn the shaft 5 to the desired setting: 10% open for PC7 and 100% :

open for SC4.
7. Tightenthe U-camp nuts £ T0 secure the valve shaft in place: DO NOT RE-CONNECT THE BLACK WIRE.

8. Replace covers.
g. Placeatagon the valve toindicate that it has been adjusted for manual mode operation.
10. Twistthe Emergency Stop button on the control panel to re-connect power to the incinerator.

S

& 5

o

Adjustments for Manual Mode Done




Appendix 5: Water and Sewage Systems Options Analysis

Page | 26
Summary of Operations and Maintenance Procedures for Drinking Water, Sewage, Solid Waste Disposal and
Treatment Facilities at Eureka High Arctic Weather Station, June 2021



AECOM Imagine it. AECOM
Delivered. 99 Commerce Drive 204 477 5381  tel
Winnipeg, MB, Canada R3P 0Y7 204 284 2040 fax
WWW.aecom.com

To:  Mr. Mark Mogan, P.Eng. Date: January 29, 2020

Project Manager Project#: 60428978

Public Services and Procurement Canada

100-167 Lombard Avenue

Winnipeg, MB R3B 0V3 From: Paul Barsalou, M.Sc., P.Eng.

cc

Memorandum

et Eureka Sewer and Water Project— Design Summary
ET 025151029

1. Introduction

Public Works Government and Services Canada (PWGSC), on behalf of Environment Canada, retained AECOM
Canada Ltd. to review conditions at the Eureka High Arctic Weather Station and provide recommendations for the
sewer and water systems upgrading and / or replacement. This summary builds on the feasibility and design work
completed by AECOM Canada Ltd in 2015/2016, and previous planning studies over the last 10 years. The work
remained on hold for a 4-year period based on a lack of funding; however, it has been restarted with an updated
design package ready for February 2020. It is anticipated that the project would be tendered in late 2020, with
work initiating on site in 2021 and completion by 2024. The short construction season and seasonal shipping
results in an estimated 4-year intermittent construction period.

2. Raw Water Sources

Options were evaluated for a viable water source including ocean water, surface water from Station Creek and
other fresh water sources much further away. The preferred raw water source continues to be Station Creek.
Other sources of water such as the ocean required a complicated desalination plant and there were issues with a
water intake, disposal of a significant volume of reject water, and inherent freezing difficulties with installing
permanent piping at the ocean edge. More distant fresh water sources still had issues with intermittent flow and
there was difficulty in piping the water a long distance.

Raw water will be drawn from a temporary floating intake in Station Creek in a similar location as previous. As the
Creek runs intermittently from June to August, the intake will be placed in the water yearly, to transfer water to the
reservoir over a two to three week period. The intake, pump house and piping would be newly supplied and
installed equipment. A stainless-steel screen with 10 mm openings will be installed on the seasonal floating
intake. The Creek is frozen 9 months of the year and is unlikely to support much aquatic life.



AZCOM 532z

January 29, 2020

3. Raw Water Reservoir

The existing raw water storage reservoir will stay in operation after the new reservoir is built to increase the total
raw water storage capacity and to provide for some sedimentation prior to storage in the new reservoir. The
existing reservoir pump house and raw water supply pipe will be decommissioned. A new raw water transfer pump
station and piping will be installed between the two reservoirs to transfer water from the existing reservoir to the
NEew reservoir.

The proposed raw water reservoir is sized for a future population of 32 people, which is approximately double the
average population that is onsite of 16 people. The additional cost for a larger reservoir was marginal, resulting in
additional storage capacity in case staffing levels change in the future. This is also a method of mitigating the
potential issue of extreme low flow conditions in summer from Station Creek.

A new double lined reservoir is proposed for raw water storage immediately north of the existing reservoir. In order
to accommodate local conditions, the proposed reservoir is 6.2 m deep, which includes: 0.70 m of freeboard to
prevent damage from wind and erosion; 2.4 m of water storage for ice formation; 2.6 m of water storage for active
use; and 0.5 m of dead storage at the bottom of the reservoir for silt collection. The reservoir has an active volume
for usage of 3,580 m3 and a total liquid volume in the range of 15,000 m3 excluding the 0.7 m of freeboard. The
selected liner is composed of twin layers of 60 mill low density polyethylene LDPE (with quality control testing
during installation), along with protective geotextile and geocomposite layers and dewatering underdrains to
prevent ballooning of the liner. A cellular geotextile product will be used for erosion control, as it designed to hold
a 300 mm layer of protective granular material in place over the liner.

A new pump station will be provided to transfer untreated water from the new reservoir to the Station for additional
storage and treatment. A new water recirculation line will be installed between the reservoir pump station and the
raw water storage tanks to prevent freezing. In order to measure raw water flow entering the Station complex, a
new flow meter will be installed on the supply line prior to treatment.

The layout of the existing and the proposed reservoir is provided in Figure 1.

Ref. 60428978
Memo-Eureka Sewer And Water - Design Summary-20200128 Docx 20f7



ey Imagine it. Memorandum
A:CO Delivered.

January 29, 2020

Figure 1: Raw Water Reservoir Location

d New Raw
N Water Storage
Reservoir

New Transfer
Pump Station
and Piping

#§| New Reservoir
/| Pump Station

New Creek
Pump Station
and Piping

| and Piping

Existing Raw
Water Storage
Reservoir

4. Water Treatment Plant (WTP)

The existing WTP currently uses ion exchange softening to reduce hardness for utility water consumption, paired
with reverse osmosis (RO) filtration for drinking water. This treatment process is located within the Eureka Station
buildings and will not be altered. The pumping station transfers raw water into a series of four storage tanks (two
43 m?® tanks and two 37 m3 tanks). Raw water is pre-chlorinated using sodium hypochlorite, with follow-up
treatment processes including: 50 micron and 25 micron pre-filters, and duplex 0.6 m diameter ion exchange
softener units. An RO system includes a high-pressure pump, an RO filtration unit, a 1 m3 holding tank, Ultraviolet
(UV) disinfection, and its own distribution system. Backwash and reject water from the treatment process is
currently disposed of with the municipal wastewater. With the new wastewater system, the ion exchange

Ref: 60428978
Memo-Eureka Sewer And Water - Design Summary-20200129 Docx 3of7



m_ Imagine it. Memorandum
A:CO Delivered.

January 29, 2020

backwash and reject water will be isolated and will bypass the treatment plant for mixing with the treated
wastewater and direct disposal to the outfall. RO reject will continue to be disposed of in the wastewater stream.

The option of reusing the existing treatment system was recommended with no substantial change to the current
process. If additional capacity is required in the future for an altered staffing regime, the system will be upgraded.

5. Wastewater Treatment Plant (WWTP)

Wastewater treatment is proposed to change from a single cell lagoon to a mechanical biological treatment
system. The process of a Moving Bed Biofilm Reactor (MBBR) has been recommended for Eureka as it is robust,
it has limited complex technology and has a smaller footprint, in comparison to other mechanical treatment
systems such as membrane bioreactors (MBR) or sequencing batch reactors (SBR). Effluent will be pumped
through a duplex UV disinfection system to the disposal location. In order to facilitate transportation to Eureka, the
package treatment plant will be installed within intermodal shipping containers, preassembled to the extent
possible. The containers will be selected by the final contractor but they will likely be two or three high top 8 foot
by 20 foot containers linked together. Shipping a 40 foot container to site may not be practical so the shorter
containers are more likely.

A separate container would be provided for sludge dewatering prior to disposal. The process would include adding
a dewatering polymer to the aerobically digested waste activated sludge and flow to a sludge filter bag. Water will
drain out of the filter bag for retreatment at the main treatment facility. As the water drains, the sludge will dewater
and thicken to an anticipated 30% solids over a few days. It is anticipated that less than 5 kg of dewatered sludge
would be produced daily at capacity. As this would be considered solid waste, it would be incinerated on site or
alternatively disposed of at the landfill. The filter bags would be disposed of with the dewatered sludge, once or
twice per week on average.

The current Water Board Licence is for lagoon discharge to a marine environment. It is understood that Nunavut
is in the process of reviewing its wastewater effluent limits relative to the Wastewater Systems Effluent Regulation
(WSER). These new limits do not directly apply to Eureka as they are for systems over 100 m3/day and the Eureka
Station averages 5 m3/day. However, Environment Canada has requested that the facility meet WSER
requirements. The population in Eureka varies from as low as 8 people in winter with a peak population of 42
people occasionally in summer. Depending on the populations arriving on site, there may be some treatment brief
excursions while the system becomes accustomed to the higher flow. The following design guidelines have been
recommended (Table 1).

Table 1: Recommended Effluent Guidelines

Condition BODs, | TSS, Fecal Total Un-
mg/L | mg/L Coliform, Residual ionized
CFU/100 ml Chlorine, Ammonia
mg/L (NHs),
mg/L
Current Licence 100 120 108 No visible sheen | 6-9 N/A N/A
Proposed Effluent Limits| <25 <25 2000 No visible sheen | 6-9 <0.02 <1.25
WSER Limits <25 <25 N/A N/A N/A <0.02 <1.25

Process water from the ion exchange WTP would upset the WWTP so it is being collected and disposed of in the
wastewater outfall after the municipal wastewater has been treated. It is proposed that this process water stream

Ref: 60428978
Memo-Eureka Sewer And Water - Design Summary-20200129.Dacx 40f7



AZCOM iziccs

January 29, 2020

bypass treatment because there it consists of raw river water and brine, and it should not be part of the municipal
stream. It is proposed that this stream be excluded from the effluent licence.

The process flow diagram for the proposed WWTP and sludge dewatering is shown in Figure 2. The effluent from
the treatment plant will be under pressure and will be discharged periodically (to reduce freezing potential) to the
detention basin.

Figure 2: Wastewater Treatment Plant — Process Flow Schematic

ION EXCHANGE BACKWASH
r-r—-— Y Y Y Y = == 1
I I
| o w |
| — l CLARIFIER  DISINFECTION |

< — |
| I
e |
|
STATION | LIFT STATION CLARIFIER/
TRASH TANK

I
I
| |

RETURNLIQUID INCINERATION
| | OR LANDFILL
I

DEWATERING PACKAGE
INCLUDING TWO |
DRAINAGE BAGS

SLUDGE THICKENING/DEWATERING SKID

TRUCK

6. Treated Effluent Discharge Location

The proposed treated wastewater disposal route is to a detention basin and overflow to the ocean in summer. The
existing one-cell wastewater treatment lagoon will be cleaned of sludge, and converted to a detention basin. A
detention basin serves two primary purposes: winter storage of treated WWTP effluent, and additional flow dilution
volume if there are any mechanical plant operating issues. It should be noted that such an event is expected only
if population growth doubles or triples in one week; the new plant capacity cannot be increased in such a short
period of time.

Other discharge options were reviewed such as direct ocean discharge and disposal on the ocean bank 12 months
per year, but they both had inherent issues with weather, ice scour and maintenance. It is believed that this
detention basin has enough storage capacity to store the winter treated WWTP effluent while reusing existing
infrastructure on site.

Work required to alter the lagoon includes:

e Clean out the existing lagoon cell and reshape, stabilize banks add traffic gravel.

e Provide an overflow for treated water to the ocean and discharge rip rap above high water level for
erosion protection.

* Provide an above ground discharge pipe into the detention basin from the treatment plant.

e Provide a simple pump station that can be used to drain the basin in late August.

Ref: 60428978
Memo-Eureka Sewer And Water - Design Summary-20200129 Docx 50f7



AZCOM 52252t

January 29, 2020

The wastewater discharge pipe and basin are shown in Figure 3.

Figure 3: Wastewater Discharge Pipe and Detention Basin

7. Manage Existing Site Contamination

There is historical hydrocarbon site contamination in the Eureka area that has been monitored for over a decade.
Some of the contamination is in the area of the proposed reservoir, specifically adjacent to one berm and
potentially under part of the base at the south east end of the reservoir. An assessment has been made on whether
to move the new reservoir north to a less disturbed area without contamination or manage it on site. If the reservoir
was to be moved, additional work would be needed to determine geotechnical conditions, and manage additional

Ref: 60428978
Memo-Eureka Sewer And Water - Design Summary-20200129 Docx 6of7



AZCOM 532zt

January 29, 2020

settlement with melting ice lenses (in the undisturbed area). A significant amount of additional granular would be
required for berm development as the existing site uses natural slopes to reduce granular volumes.